
 

      
 

MEMBRANE BIOREACTOR APPLICATION WITHIN THE SOUTH 

AFRICAN TEXTILE INDUSTRY: PILOT TO FULL-SCALE 

 

by 

DEBBIE DE JAGER 

 

Thesis submitted in the requirements for the degree 

Doctor Technologiae: Chemical Engineering 

 

in the Faculty of  

Engineering 

 

at the 

CAPE PENINSULA UNIVERSITY OF TECHNOLOGY 

 

 

Supervisor:  Ass. Prof. Marshall Sheldon 

Co-supervisor:  Dr. Wade Edwards 

 

 

Cape Town 

May 2013 

 

 

CPUT copyright information 
The dissertation/thesis may not be published either in part (in scholarly, scientific or technical 

journals), or as a whole (as a monograph), unless permission has been obtained from the 
University 



Declaration                                                                                                                       Page ii 
[...]
Chapter 4: Results                                                                                                                                                                                        Page 79 of 215 

Table 4.4: Average water quality of the UF-dsMBR/NF/RO permeate, and the overall percentage removal compared to the industrial partner’s potable water and the 

SANS 241-1:2011 drinking water specifications 

Parameter 
UF-dsMBR 

permeate 

Overall % 

removal (UF-

membrane) 

NF permeate 

Overall % 

removal (NF 

membrane) 

RO permeate 

Overall % 

removal (RO 

membrane) 

Textile company 

potable water 

SANS 241-1:2011 

Drinking water 

specification* 

 

Temperature (
0
C) 22.2 

 

N/A 22.6 N/A 

 

24.7 N/A 22.2 ni 

 

pH 8.4 

 

N/A 9.2 N/A 

 

9.3 N/A 8.7 ≥ 5 - ≤ 9.7 

 

Conductivity (µS/cm) 4,302 

 

- 6,077 - 

 

204 84.8 92.6 ≤ 1,700 

 

TDS (ppm) 3,657 

 

- 4,077 - 

 

146 85.2 66.3 ≤ 1,200 

 

COD (mg/L) 191 

 

75 113 85.8 

 

81.6 90.3 58.9 ni 

 

Ammonium (mg/L) 25.3 

 

- 7.8 14.3 

 

11.0 18.6 11.2 ≤ 1.5 

 

TSS (mg/L) 43.1 

 

19.6 4.5 81.2 

 

1.8 94.5 1.5 ni 

 

Turbidity (NTU) 2.7 

 

94 0.12 99.5 

 

0.39 98.1 1.5 ≤ 5.0 

 

Phosphate (mg/L) 1.3 

 

14.5 0.40 57.7 

 

1.6 - 1.3 ni 

 

Nitrate (mg/L) 3.2 

 

- 2.4 - 

 

1.7 7.96 2.3 ni 

 

True colour (mg Pt/L) 

 

129 

 

1.3 13.0 91.0 14.1 90.8 22.7 

 

≤ 15 

 

ADMI (ADMI units) 471 28.6 11.9 98.7 19.9 97.7 16.0 ni 

ni – not indicated 

*SANS 241-1:2011 Drinking water specification (South Africa. Department of Water Affairs, 2011) 



Chapter 4: Results                                                                                              Page 80 of 215 

exception of conductivity and TDS, all the other parameters analysed were below or close to 

the values recorded for the same parameters in the potable water. 

 

4.4.4 Overall water treatment efficiency 

During the current study the UF-dsMBR treatment system showed an average overall COD 

removal of 75% (Table 4.4). However, all the COD readings were well within the CCT 

wastewater and industrial effluent discharge standards. When comparing the NF permeate 

results to the RO permeate results for this study (refer to Table 4.4) it was observed that the 

RO system produced permeate with lower conductivity (204 µS/cm), TDS (473 ppm), COD 

(81.6 mg/L), TSS (1.8 mg/L) and nitrate (1.7 mg/L). During the current study an average 

overall colour removal of 98.7% and 97.2% (Table 4.4) for ADMI and 91.0% and 90.8% for 

true colour was obtained for the NF and RO membranes, respectively; while the UF-dsMBR 

system was only able to obtain 28.6% overall removal. The ADMI was reduced from an 

average of 659 ADMI units in the wastewater entering the sump to ~12 ADMI units in the NF 

permeate and ~20 ADMI units in the RO permeate, a lower ADMI and colour compared to 

the received potable water. A slightly higher colour removal was obtained with the NF 

membrane than the RO membrane due to NF membranes achieving separation through a 

combination of charge rejection, solubility-diffusion and sieving through micropores (Judd, 

2011), and most of the dyes used by the industrial partner are anionic. 

 

Comparison of the NF and RO permeate results to that of the potable water received and 

currently being used by the industrial partner, showed that most of the parameters, with the 

exception of conductivity, TDS and COD, were below or close to that of the industrial partner. 

Optimising the efficiency of the NF/RO system adjusting the cross flow velocity to increase 

the hydraulic retention time (HRT) of the UF permeate within the system would decrease the 

conductivity and TDS, as seen in Figure 4.2(A and B). Days 13 to 17 showed improved 

conductivity and TDS removal efficiencies after decreasing the cross flow velocity on day 13. 

A decrease in conductivity, TDS and COD would bring the parameters analysed to below or 

close to the values recorded for the industrial partner’s potable water and therefore make 

both the NF and RO permeate re-usable. However, if colour removal from textile wastewater 

is the primary objective, then an MBR coupled with NF is the treatment method to utilise; if 

re-use if the primary objective then treatment of the UF permeate with RO would successfully 

remove both the residual colour and salts which is imperative for reclamation of the 

wastewater for re-use, especially in dyeing processes.  

 

The percentage removal for COD and colour achieved by the UF, NF and RO membranes 

for the current study were compared to values obtained from literature (Table 4.5) for various 

types of textile wastewaters. Higher percentage COD removals (i.e. 91.8%, 92.3%, 93%,



Chapter 4: Results                                                                                                                                                                                        Page 81 of 215 

Table 4.5: Summary of COD and colour removal of various MBR set-ups compared to the pilot-scale UF-dsMBR and NF/RO system 

 

Set-up 

 

COD removal 

 

Colour removal 

 

Reference 

 

MBR (activated sludge reactor connected to an 

external crossflow UF unit) 

 

91.8% 

 

Not indicated 

 

Schoeberl et al., 2004 

 

Aerobic MBR (external UF module with plate and 

frame membranes) 

 

93% (average) 

 

70% - 80% 

 

Lubello and Gori, 2004 

 

Aerobic MBR 

 

96% 

 

72% 

 

Badani et al., 2005 

 

SBR 

 

MBR 

 

70% 

 

79% 

 

51% 

 

54% 

 

You et al., 2006 

 

Submerged microfiltration MBR 

 

Not indicated 

 

68.3% 

 

Hai et al., 2006 

 

Aerobic MBR (activated sludge reactor connected to 

an external crossflow UF unit) 

 

60% - 95% 

 

30% - 99.5% 

 

Brik et al., 2006 

 

UF pretreatment followed by NF 

 

Not indicated 

 

95% 

 

Fersi & Dhahbi, 2008 

 

Anaerobic SBR 

 

Aerobic MBR 

 

92.3% 

 

5.2% 

 

74.6% 

 

9.1% 

 

You & Teng, 2009 

 

 

 

Dual-stage UF-MBR followed by an NF/RO 

polishing step 

 

50% - 97% (Average 75%) (UF) 

86% (NF) 

90% (RO) 

 

29% (UF) 

98% (NF) 

97% (RO) 

 

Current study 



Chapter 4: Results                                                                                              Page 82 of 215 

96%) were obtained in the comparative studies. The highest colour removal obtained by the 

comparative literature was in a range of 30% to 99%, using an aerobic MBR as the treatment 

method. 

 

4.5 Conclusions 

The UF-dsMBR system reduced the COD and turbidity of the wastewater by an average of 

75% and 94%, respectively, to concentrations of 191 mg/L for COD and 2.7 NTU for turbidity. 

However, the UF-dsMBR system only removed 28.6% of the colour present in the 

wastewater. After treatment of the UF permeate with the pilot-scale NF/RO system it was 

concluded that higher residual colour removal was achieved with NF, 97.4%, than RO, 

96.0%. However, treatment with RO achieved higher conductivity and TDS removal, 97.5% 

and 97.4%, respectively; while NF treatment only achieved removal of 30.4% and 32.5%, 

respectively. It was therefore concluded that treatment of the UF permeate with RO was 

preferred to NF, since treatment with RO successfully removed both residual colour and salt 

from the UF permeate. While treatment with NF removed residual colour, significantly less 

salts were removed. With the exception of the conductivity, TDS and COD levels in the RO 

permeate, which were above the potable water values of the industrial partner, all these 

parameters, with the exception of ammonium were within the drinking water standards and 

therefore made the RO permeate re-usable in the dyehouse processes.  

 

4.6 Summary 

The 5 to 10 m3/d pilot plant sidestream dsMBR system, evaluated on site at the industrial 

partner, successfully treated the continuously changing textile wastewater to within the CCT 

industrial wastewater discharge standards. Due to the presence of residual colour, as well as 

high concentrations of TDS and conductivity present after treatment, the UF permeate was 

treated with NF which was then alternated with RO to evaluate the degree of residual colour 

and salt removal by these treatment processes individually. Evaluation of colour removal by 

subsequent NF and alternating RO treatment will be covered in Chapter 5. 

 



Chapter 5: Results                                                                                              Page 83 of 215 

 

 

 

 

CHAPTER 5 

 

RESULTS 

 

COLOUR REMOVAL FROM TEXTILE WASTEWATER USING 

A PILOT-SCALE UF-DSMBR AND SUBSEQUENT NF/RO 

SYSTEM  

 

 

 

 

 



 

Chapter 5: Results                                                                                              Page 84 of 215 

5. CHAPTER 5 

 COLOUR REMOVAL FROM TEXTILE WASTEWATER USING A 

PILOT-SCALE UF-DSMBR AND SUBSEQUENT NF/RO SYSTEM  

 

5.1 Introduction 

The textile industry not only utilises large quantities of water, but produces highly coloured 

wastewaters polluted with dyes, textile auxiliaries and other chemicals that are generally 

toxic and resistant to biological treatment methods (El-Gohary & Tawfik, 2009; Brik et al., 

2006; Badani et al., 2005; Chakraborty et al., 2003; Barclay & Barclay, 2002; Ledakowicz et 

al., 2001). Textile wastewater is characterised by significant fluctuations in the COD and 

biological oxygen demand (BOD) concentrations, pH, colour and salinity (Dos Santos et al., 

2007) due to the composition of the dye wastewater varying with the textile produced (O’Neill 

et al., 1999b). The release of textile wastewater into the environment is undesirable since the 

dyes and their breakdown products 1) affect the aesthetics of aquatic environments due to 

highly visible colour; 2) have an acute and/or chronic effect on the organisms exposed to 

them depending on the length of exposure; 3) interfere with the growth of bacteria that 

degrade water impurities as the dyes adsorb and reflect the sunlight entering the water, 

effecting the transparency and gas solubility in water bodies; and 4) are toxic and mutagenic 

or carcinogenic to life (Firmino et al., 2010; Dos Santos et al., 2007; Slokar & Le Marechal, 

1998). 

 

Azo dyes are the largest chemical class of synthetic dyes (Kodam & Gawai, 2006; Kodam et 

al., 2005) accounting for 60 to 70% of the dyes used in the textile dyeing industry. These 

dyes are electron deficient, xenobiotic compounds that are recalcitrant to aerobic 

degradation and are therefore a major problem in the treatment of textile wastewater 

(Firmino et al., 2010; Hai et al., 2006; Kodam et al., 2005). The azo dyes commonly utilised 

in the textile industry include reactive, acid and direct dyes. The reactive azo dyes contain 

one to four azo bonds that are reduced under anaerobic biological conditions (You & 

Teng, 2009; Kodam & Gawai, 2006; Sponza & Işik, 2005; Libra & Sosath, 2003), resulting in 

the decolouration of the azo dye (Kodam & Gawai, 2006; Bonakdarpout et al., 2011). The 

products of this anaerobic degradation are colourless aromatic amines that can be readily 

degraded (i.e. mineralised) via aerobic digestion (Dos Santos et al., 2007; Kodam & 

Gawai, 2006; Sponza & Işik, 2005; Van Der Zee & Villaverde, 2005). 

 

Textile wastewater can be treated in two ways: either by 1) chemical or physical methods for 

dye removal (coagulation, flocculation, sedimentation, activated carbon adsorption, ion 

exchange, reverse osmosis filtration for example), or by 2) biodegradation (activated sludge, 



 

Chapter 5: Results                                                                                              Page 85 of 215 

sequencing batch reactor for example) (You & Teng, 2009; Badani et al., 2005; Chakraborty 

et al., 2003; Gupta et al., 2000; Kural et al., 2001; O’Neill et al., 1999c; Slokar & Le Marechal, 

1998). The treatment of textile wastewater includes the reduction of COD, BOD, total organic 

carbon (TOC), adsorbable organic halide (AOX), temperature and pH, as well as the 

reduction of dye concentrations (Slokar & Le Marechal, 1998). Therefore, it is necessary to 

find an effective treatment method capable of removing both strong colour and the toxic 

organic compounds from textile wastewater (Ledakowicz et al., 2001). Strong colour is the 

hardest component to treat because the modern textile dyes have a high degree of chemical 

and photolytic stability, colour fastness, and resistance to degradation (Firmino et al., 2010; 

O’Neill et al., 1999b; O’Neill et al., 1999c). However, the non-biodegradable compounds (i.e. 

xenobiotic compounds) cannot be removed solely by biological treatment (Ledakowicz et 

al., 2001). 

 

Membrane techniques show great promise in the treatment of textile wastewater, as they 

either remove the dyestuff allowing for re-use of the auxiliary chemicals used for dyeing or 

concentrate the dyestuffs and auxiliaries producing purified water (Chakraborty et al., 2003). 

Ultrafiltration (UF) effectively removes particles and macro molecules from textile wastewater 

(Marcucci et al., 2001). However, the removal of polluting substances such as colour is 

normally between 31 and 76% (Allegre et al., 2006). Nanofiltration (NF) separates low 

molecular weight (< 1,000) organic compounds, divalent salts or large monovalent ions such 

as hydrolysed reactive dyes and dyeing auxiliaries from textile wastewater, while reverse 

osmosis (RO) removes all mineral salts, hydrolysed reactive dyes, chemical auxiliaries, ions 

and larger species from the wastewater (Allegre et al., 2006; Chakraborty et al., 2003; 

Marcucci et al., 2001). However, the higher the salt concentration of the wastewater, the 

more important osmotic pressure becomes when using RO membranes and the greater the 

energy requirements (Allegre et al., 2006). Successful treatment of textile wastewater would 

allow water re-use, reduced pollution of surface waters and reduced bioaccumulation of dyes 

and other dyeing chemicals within the environment (Slokar & Le Marechal, 1998). Membrane 

bioreactors (MBRs), which combine a biological process with membrane separation (Brik et 

al., 2006; Badani et al., 2005) are becoming the technology of choice since they provide 

effluent with high quality, low chemical pollutants, a small footprint, and significant reduction 

in bacteria and viruses (Brik et al., 2006; Hai et al., 2006; Schoeberl et al., 2005). The use of 

MBRs for the treatment of textile wastewater has not been applied at industrial scale in South 

Africa and is still in need of further research. Therefore, this section of the study investigated 

the removal of colour and recovery clean water from industrial textile wastewater containing 

azo dyes using a pilot-scale dual-stage sidestream MBR (UF-dsMBR) for the treatment of 

continuously changing industrial textile wastewater instead of laboratory prepared synthetic 

non-changing wastewater. 



 

Chapter 5: Results                                                                                              Page 86 of 215 

5.2 Objectives 

The objectives of this study were to: 1) determine the removal efficiencies (i.e. treatment 

efficiency) for all the parameters measured during this study but with a focus on colour 

removal; 2) evaluate the cleavage of the azo bonds during the anaerobic stage; 3) establish 

the presence of dye mineralisation within the aerobic environment; and 4) determine whether 

the RO treated water is re-usable by the industrial partner. The above objectives were met by 

taking the hydraulic retention time (HRT) of both the UF-dsMBR and NF/RO pilot plants into 

account while operating the NF/RO system with the RO membrane, which was not covered 

in Chapter 4. 

 

5.3 Materials and Methods 

As was previously explained the system design was based on a modified version of the 

traditional UCT-configured biological nutrient removal (BNR) conventional activated sludge 
[...]
Anoxic tank Aerobic tank UF 
Permeate

RO 
Permeate

D
O

C
 (

m
g

/L
)

Treatment stages

HRT2 HRT4 HRT5  
 

 

0

20

40

60

80

100

120

Anaerobic 
feed

Anaerobic 
tank

Anoxic tank Aerobic tank UF 
Permeate

RO 
Permeate

D
O

C
 (

m
g

/L
)

Treatment stages

HRT1 HRT3
 

Figure 5.5: Dissolved organic carbon trends for different dye classifications: (A) vat dyes, and (B) 

reactive dyes 

 

5.5 Conclusions 

After treating the textile wastewater of the industrial partner with the sidestream UF-dsMBR 

system, the treated water met the City of Cape Town (CCT) industrial wastewater standards, 

but could not be re-used within the dyeing processes (Chapter 4) due to the presence of 

residual colour and salt in the UF permeate. All parameters measured for the HRT sample 

sets which included the NF/RO post treatment system met the SANS 241-1:2011 drinking 

B 

A 



 

Chapter 5: Results                                                                                            Page 102 of 215 

water specifications and with the exception of ammonium, phosphate, nitrate and TOC 

showed overall removal efficiencies in excess of 80%. Overall colour removal efficiencies of 

99.1% and 90.4% was recorded for the dark and light coloured HRT sample sets, which 

included the RO post treatment stage, respectively while an overall colour removal efficiency 

of 54.9% was recorded for the medium coloured HRT sample set which excluded the post 

treatment stage. 

 

The cleavage of azo bonds was indicated by removal efficiencies of 48.2% and 63.2% for the 

dark and medium coloured HRT sample sets in the anaerobic treatment stage. Overall DOC 

removal efficiencies of 87.8%, 27.3% and 81.7%, respectively for the dark, medium and light 

coloured HRT sample sets together with increased ammonium concentration in the aerobic 

tank indicated mineralisation of the resulting aromatic amines. 

 

Although the composition of the feed wastewater was continuously changing during the 

study, consistent reduction of the colour and the other parameters measured in the incoming 

wastewater was evident in the composition of the UF and RO permeates. From the results 

obtained it may be concluded that the combined UF-dsMBR and RO membrane in the 

NF/RO system can successfully treat industrial textile wastewater to within drinking water 

specifications and may therefore be re-used by the industrial partner in dyeing processes.  

 

It is important to note that the above study was done under limited time and therefore the 

number of samples taken were not enough for such a complex plant and hence the results 

obtained not necessarily repeatable. The results therefore only relate to particular conditions 

and are not of a general application. The author therefore recommends that this be 

expanded in a future study as it was not possible to do so at this stage due to the pilot plant 

already being decommissioned. 

 

5.6 Summary 

Based on the results obtained from operating the pilot-scale UF-dsMBR and NF/RO plants, a 

proposed full-scale design, together with cost consideration, will be covered in Chapter 6.  

 



 

Chapter 6: Full-scale design                                                                             Page 103 of 215 

 

 

 

 

CHAPTER 6 

 

RESULTS 

 

PROPOSED DESIGN OF A FULL-SCALE MEMBRANE 

BIOREACTOR WASTEWATER TREATMENT SYSTEM FOR 

INDUSTRIAL TEXTILE WASTEWATER 

 
 
 
 
 
 
 



 

Chapter 6: Full-scale design                                                                          Page 104 of 215 

6.    CHAPTER 6 

PROPOSED DESIGN OF A FULL-SCALE MEMBRANE 

BIOREACTOR WASTEWATER TREATMENT SYSTEM FOR 

INDUSTRIAL TEXTILE WASTEWATER 

 

 

6.1 Introduction 

This study investigated the application and suitability of a pilot-scale dual-stage sidestream 

MBR (UF-dsMBR) for the continuous on-site treatment and recovery of variable 

concentration industrial textile wastewater containing azo dyes, with the aim of re-using the 

treated wastewater. The design of the pilot-scale dsMBR was geared towards optimal 

microbial community enrichment with the anaerobic-anoxic-aerobic process designed to 

incorporate both wastewater azo dye cleavage in a reducing environment followed by 

oxidation of the resultant aromatic amines, as well as biological nutrient removal through 

enrichment of the associated microbial consortia using nitrification and denitrification in the 

aerobic and anoxic tanks, respectively. The dsMBR system served as pre-treatment for the 

reduction of the wastewater pollution load so that downstream nanofiltration (NF) followed 

by reverse osmosis (RO) could be incorporated to facilitate a zero liquid discharge strategy, 

as well as wastewater re-use for the industrial partner. This partner, who currently spends 

in excess of ZAR 400,000 per annum on water usage and wastewater discharge, 

calculated from the dyehouse water usage over the 220 days of pilot plant operation in 

2010 and the 2010 water rate of ZAR 23.42 per kL of water, for water usage in excess of 

50 kL/d. 

 

6.2 Objectives 

The objective of this chapter was to utilise the data accumulated from the pilot plant over 

the 220 day period of operation to identify critical scale-up criteria and develop a thorough 

cost analysis, including capital (CAPEX) and operational (OPEX) expenditure. For a full-

scale treatment facility to meet both their current and future water requirements.  

 

6.3 Experimental: pilot plant summary 

The data collected from the pilot plant over the 220 day operational period at the textile 

processing plant increased the understanding of the functioning of the treatment system for 

the given raw wastewater characteristics and the environmental conditions under which it 

was operated. Refer to Table 4.1 in Chapter 4, section 4.4.2 for a full compositional 

analysis of the wastewater.  

 



 

Chapter 6: Full-scale design                                                                          Page 105 of 215 

6.3.1 Motivation for installing a full-scale textile wastewater treatment plant 

The textile processing plant consumes an average of 2,913 kL/month of potable water and 

discharges approximately 95% (i.e. 2,767 kL/month) of this as wastewater to the municipal 

sewer. In South Africa since June 2008 till September 2011, the costs of potable water and 

the wastewater discharge rate increased by 42.9% and 35%, respectively (South Africa, 

2011). These tariff increases translated into an increase from ZAR 7.59/kL to ZAR 9.93/kL 

for potable water and ZAR 5.99/kL to ZAR 7.63/kL for wastewater discharge, an overall 

cost-to-company increase in total water charges of 31% (ZAR 33,700 to ZAR 44,100 per 

month) between May 2009 and April 2011. If these trends remain consistent, without 

wastewater treatment and wastewater re-use, the textile company’s water consumption and 

wastewater discharge will cost approximately ZAR 4.7 million over the next 54 months. The 

increase in the cost of potable water has pressurised this textile company to find innovative 

ways to treat their wastewater as they are being severely penalised financially.  

 

6.4 Full-scale design 

The aim of the proposed full-scale design encompassed the following: 1) remove fine 

suspended matter (UF-membranes); 2) reduce the chemical oxygen demand (COD) 

(biological units); 3) remove colour (NF membranes); and 4) remove salt and soluble matter 

(RO membranes) from the textile wastewater being treated in order for the industrial partner 

to be able to re-use the reclaimed water in their dyeing processes. 

 

During pilot plant operation the NF and RO membranes were alternated in order to 

compare the treatment efficiency of both membranes by comparing the quality of the NF 

and RO permeates obtained during operation However, after analysing the pilot plant 

experimental results it was decided to design the full-scale plant to incorporate consecutive 

NF and RO units for colour and excess salt removal, respectively, so that the industrial 

partner could re-use the treated water. NF was also incorporated as a pre-treatment system 

for RO. 

 

6.4.1 Full-scale design assumptions 

The full-scale design was based on the following assumptions: 

1. The full-scale plant was designed to have a total operating capacity of 160 m3/d 

(8 m3/h), even though it will only operate at an average of 97 m3/d (4.05 m3/h). 

Water consumption by the dyehouse exceeded 200 m3/d (i.e. 200 kL/d) only on 

three occasions during the 9-month pilot plant operation. Therefore, should the 

wastewater production by the dyehouse exceed 160 m3/d, the excess will ‘overflow’ 

down the drain to the municipality, which is how the wastewater is currently 

disposed.  



 

Chapter 6: Full-scale design                                                                          Page 106 of 215 

2. The current sump and settling tank will serve as the equalisation tank, since the 

wastewater from the dyehouse first enters the settling tank before passing into the 

sump; by the time the wastewater enters the sump all pH and colour spikes have 

been absorbed and the wastewater exiting the sump has an attenuated 

composition. 

3. The dyehouse would be operating continuously with no downtime, since an MBR 

system is a biological system, it requires a continuous feed supply containing a 

sufficient carbon source (i.e. COD). During downtime (i.e. maintenance) when the 

UF, NF, and RO plants, as well as the flocculation chamber and filter press are shut 

down, the biological tank system will by operating on recycle with the agitator, 

blower and recycle lines in operation. 

4. Wastewater quality on average of 763.4 mg/L COD, 192.5 mg/L BOD, 2,713 μS/cm 

conductivity, 1,973 mg/L TDS and 2070 ADMI units colour. 

5. Based on previous results, the NF system would ensure that sufficient colour 

removal occurred from the UF permeate, while the RO system would remove the 

residual salts in the NF permeate allowing re-use of the RO permeate by the 

industrial partner. 

 

6.4.2 Full-scale design options 

The proposed full-scale system design is based on the UF-dsMBR pilot plant design and 

the results obtained from the extensive 220 day pilot plant operation. Figures 6.1 and 6.2 

are block flow diagrams (BFD) suggesting configurations for the design of the proposed full-

scale textile wastewater treatment plant. The proposed full-scale wastewater treatment 

plant will receive wastewater from the existing discharge infrastructure and treat this further 

before being channelled into a holding tank for re-use in the processing plant. The 

equalisation tank used in the pilot plant to eliminate contaminant spikes was removed from 

the full-scale design and the existing settling tank and sump was used as the equalisation 

step instead. Two full-scale design options were considered in Figures 6.1 and 6.2. 

Figure 6.1 is a direct scale-up of the pilot plant operated utilising three free standing tanks 

in series for the biological phase (i.e. anaerobic, anoxic and aerobic tanks), while in 

Figure 6.2 the full-scale biological treatment stage utilises a single biological reactor 

containing three treatment chambers (i.e. anaerobic, anoxic and aerobic chambers). With 

the exception of the biological treatment phase, the remainder of the two full-scale designs 

is the same. 



 

Chapter 6: Full-scale design                                                                                                                                                                      Page 107 of 215 

Sump/Equalisation tank Anaerobic tank Anoxic tank Aerobic tank Ultrafiltration

Nanofiltration

Reverse Osmosis

Treated water

Side stream MBR system

Anaerobic recycle Ultrafiltration recycleDyehouse Wastewater

Flocculation

Filter pressFilter cake

Drain to 

municipality

Solid waste

Waste Activated 

Sludge (WAS)

 

Figure 6.1: Full-scale textile wastewater treatment plant BFD using separate anaerobic-anoxic-aerobic biological tanks 



 

Chapter 6: Full-scale design                                                                                                                                                                       Page 108 of 215 

Sump/Equalisation tank Anaerobic tank Anoxic tank Aerobic tank Ultrafiltration

Nanofiltration

Reverse OsmosisFlocculation

Filter pressFilter cake

Side stream MBR system

Anaerobic recycle Ultrafiltration recycle

Dyehouse Wastewater

Treated water

Drain to 

municipality

Solid waste

Waste Activated 

Sludge (WAS)

 

Figure 6.2: Full-scale textile wastewater treatment plant BFD using a single biological reactor with three chambers 



 

Chapter 6: Full-scale design                                                                            Page 109 of 215 

6.4.3 Full-scale design option chosen 

The decision to utilise a single biological reactor containing three chambers was chosen for a 

number of reasons as listed below: 

1. The cost associated with excavating and building a single bioreactor containing three 

chambers (dimensions: 2 m by 2.63 m by 17.11 m) - including excavation; 

compaction; building the walls with 190 mm blocks; throwing the floor (100 mm thick); 

back filling and plastering the walls for water resistance - will cost approximately ZAR 

100,000 to build. The single bioreactor will be divided into a 15 m3 anaerobic tank 

(dimensions: 2 m by 2.63 m by 2.85 m), 37.5 m3 anoxic tank (dimensions: 2 m by 

2.63 m by 7.13 m) and 37.5 m3 aerobic tank (dimensions: 2 m by 2.63 m by 7.13 m). 

2. The cost associated with the three free standing tanks in series are ZAR 17,982 for 

the anaerobic tank, excluding transport costs from Johannesburg, South Africa, with 

the 37.5 m3 anoxic and aerobic tanks being custom-made from 3.16 Stainless steel to 

prevent corrosion due to the high salt content of the wastewater, at a cost of 

approximately ZAR 50,000 each. Bunding walls must be erected around each free 

standing tank to protect the environment should one of the free standing tanks leak. 

Therefore, the estimated total cost of the free standing tanks alone, excluding value 

added tax (VAT), transport to the site and the bunding walls would be ZAR 115,773, 

which already costs more than building the single bioreactor with three chambers 

3. Additional reasons for choosing the proposed design in Figure 6.2 include the facts 

that the industrial partner has limited space for the placement of three free standing 

tanks and for ease of operation. During the operation of the pilot plant maintaining the 

levels of the biological tanks without any of them overflowing or running empty was a 

full time duty. 

 

Figure 6.3 is a process flow diagram (PFD) of the proposed full-scale textile wastewater 

treatment plant. The textile wastewater will be fed from the existing sump into the anaerobic 

tank. From the anaerobic tank the wastewater will be fed to the anoxic tank followed by the 

aerobic tank. From the aerobic tank the wastewater is supplied into the UF unit, where the 

fine solids (i.e. colloids, oils and particles) are separated from the soluble matter. The solids 

in the UF retentate are returned to, and split between, the anoxic and aerobic tanks. Any 

waste activated sludge (WAS) from the aerobic tank will be sent to a flocculation chamber. 

The UF permeate is then further treated by the NF system, used for the removal of low 

molecular weight components, such as the colour and dye molecules, from the wastewater. 

Monovalent ions that pass through the NF membrane are polished by the RO system, the 

permeate of which is high quality with low TDS and free of suspended matter, allowing re-

use in the dyehouse. The concentrates (i.e. brines) produced by the NF and RO systems are 



 

Chapter 6: Full-scale design                                                                                                                                                                       Page 110 of 215 

Sump

Anaerobic tank Anoxic tank Aerobic tank

Ultraf iltration

Nanof iltration

Reverse Osmosis
Flocculation Chamber

Filter press
Filter cake

Anaerobic recycle
Ultraf iltration recycle

Dyehouse 

Wastewater

Settling tank
(Equalisation tank)

Coarse Screen

Filter

Diffuser

Blower

Agitator

Overflow to municipality

Overflow to 

municipality

Blower

NF brine

RO brine

Solid waste disposal

Floccaid and 

Flocculant

Dosing

UF CIP Chemicals

(Citric acid and 

Sodium 

hypochlorite 

(NaOCl))

NF CIP 

Chemicals

(Sodium 

hydroxide 

(NaOH))

RO CIP 

Chemicals 

(Sodium 

hydroxide 

(NaOH))

RO permeate

Backwash / UF 

permeate holding 

tank

Mixer

RO permeate holding tank

Water to dyehouse 
for re-use

Energy 

Recovery 

Device

Drain to municipality

Excess water

Excess water

Tank 

drainage

V = 15 m3 V = 37.5 m3V = 37.5 m3

Urea

(CO(NH2)2) dosingPhosphoric acid 

(H3PO4) dosing
P1

Inlet rQMBR

HRT = 11.75 – 1.62h

Inlet rQANOXIC 

(30 m3/d)

(4580 m3/d)

P4

P3

P5

P15

P13

P10

P9

P8

P7

P6

P16

V = 20 m3

V = 10 m3

5.25 m2

P14

V = 20 m3

HRT = 4.97 – 2.41h HRT = 0.20 – 0.12h

Inlet QSUMP

(97.2 m3/d)

Inlet rQMBR/ANOX 

(150 m3/d)

(24.62 m3/d)   

(14.26 m3/d)

(58.32 m3/d)

NF permeate      
(72.58m3/d)

UF permeate (97.2 m3/d)

P2

Filter

Filter        

NF permeate 

holding tank P11

P12

V = 10 m3

6 m2

7.2 m2

Inlet rQMBR/AEROBIC 

(4332 m3/d)

P17

Waste Activated Sludge (WAS)

 

Figure 6.3: PFD of the full-scale textile wastewater treatment plant incorporating a single biological reactor with three chambers 



 

Chapter 6: Full-scale design                                                                             Page 111 of 215 

collected in a flocculation chamber. A portion of the RO brine is used in an energy recovery 

device (ERD) attached to the RO system to lower the energy requirements of the system. 

With the addition of a flocculating agent to the flocculation tank, colloids and other 

suspended particles present in the NF and RO brines will become insoluble and form 

aggregates (i.e. flocs) which will settle out. The settled matter is then transferred to a filter 

press where the solids are dried, while the excess water, free of colour from both the 

flocculation chamber and filter press is sent down the drain to the municipality. The resulting 

filter cakes will be disposed of as solid waste, which will be the responsibility of the partner. It 

is not suggested that the filter cakes be used in a furnace, since the salt content of the brine 

and therefore the resultant filter will cause the furnace to corrode. The entire system is 

automated by a programmable logic controller (PLC) and human machine interface (HMI). 

The operator will be in charge of starting the filtration processes; managing the consumables 

(the cleaning-in-place (CIP) chemicals, Flocculant, Floccaid and antiscalant), charging and 

emptying the filter press 

 

6.4.3.1 C:N:P ratio adjustment for the anaerobic process 

In the settling tank and sump, as observed during the operation of the pilot plant, the 

wastewater entering the settling tank was alkaline with an average pH of 9.8. Since biological 

processes operate optimally at near-neutral pH values, a pH monitoring probe and acid 

dosing pump, using a feed-backward mechanism, is integrated into the settling tank at the 

point where the wastewater enters the settling tank. A pH probe located in the anaerobic tank 

will also monitor the pH of the anaerobic tank. Should the pH not be neutral, a second dosing 

pump located on the line entering the anaerobic tank will adjust the pH of the wastewater. 

Dosing with phosphoric acid will not only neutralise the feed to the anaerobic tank, but will 

also assist in achieving the optimal C:N:P ratio of 100:10:1 (Russell, 2006) along with the 